HS 8300 ES-W1

For installation in containers without mounting angles. Swap body lifting device can be positioned in the tunnel area of the container.

650121000_HS8300ES-W1_belueftet

Bild EN

hs8300es-w1_e_100806_01

Selection table / Available versions

Weight (kg)

Order No.

Drawing No.

124.0

HS 8300 ES-W1

650.121.000

HS 8300 ES-W1

HS8300ES-W1_et_explo

Item

Description

Quantity

HS 8300 ES-W1

1

Pneumatic bellow

1

212.014.000

2

Bead ring

2

212.005.000

3

Lifting plate top

1

650.050.008

4

Pivot pin

1

650.050.019

5

Chassis bearing

1

650.050.010

6

Locking plate

1

HR0000192

7

Hex bolt M8x20

1

NT0023300

8

Grease nipple

1

905.000.185

9

Hex nut M20

4

000.002.002

10

Hex bolt M16x25

16

000.001.002

11

Countersunk bolt M16x25

16

000.001.001

You can change your cookie settings at any time by clicking here.